Stan's Parts Shop

Stan & Patricia Griffiths
w7ni@easystreet.net

 

 
 
   
   
 
 
   
   
   
   
   
   
   
 
 
  Click on Hardware Type:  
 
Bolts / Nuts / Screws / Solder Lugs / Spacers / Washers / Misc

     
 
 
  BOLT. 4-40 X 1/2". PHILLIPS HEAD.

Part Number: 00193
Price: 10 for 50


 
 
 
  BOLT. 4-40 X 1 1/2". PHILLIPS HEAD.

Part Number: 00194
Price: 10 for 50


 
 
 
  BOLT. 6-32 X 3/8". SLOTTED HEAD.

Part Number: 00198
Price: 10 for 50


 
 
 
  BOLT. 6-32 X 2". POZIDRIVE HEAD.

Part Number: 00204
Price: 10 for 50


 
 
 
  BOLT. 1-1/4" X 6-32. POZIDRIVE.

Part Number: 00219
Price: 10 for 50


 
 
 
  BOLT. 3/16" X 4-40. PHILLIPS HEAD.

Part Number: 00220
Price: 10 for 50


 
 
 
  BOLT. 1-3/4" X 10-32. HEX HEAD FITS 5/16" WRENCH.

Part Number: 00221
Price: 10 for 50


 
 
 
  BOLT. 1/2" X 8-32. THREAD CUTTING. HEX HEAD FITS 5/16" WRENCH. ATTACHED LOCKWASHER.

Part Number: 00222
Price: 10 for 50


 
 
 
  BOLT. 5/8" X 8-32. POZIDRIVE HEAD.

Part Number: 00223
Price: 10 for 50


 
 
 
  BOLT. 3/4" X 6-32. POZIDRIVE.

Part Number: 00224
Price: 10 for 50


 
 
 
  BOLT. 1-1/4 X 10-32. HEX HEAD FITS 5/16" WRENCH.

Part Number: 00225
Price: 10 for 50


 
 
 
  BOLT. 1-11/16" X 6-32. POZIDRIVE.

Part Number: 00226
Price: 10 for 50


 
 
 
  BOLT. 5/16" X 6-32. POZIDRIVE.

Part Number: 00227
Price: 10 for 50


 
 
 
  BOLT. 5/8" X 6-32. TORX T15 DRIVE.

Part Number: 00228
Price: 10 for 50


 
 
 
  BOLT. 1/2" X 10-32. T25 TORX DRIVE.

Part Number: 00229
Price: 10 for 50


 
 
 
  BOLT. 3/8" X 8-32. ATTACHED FLAT WASHER. BOTH TORX T20 & BLADE DRIVE.

Part Number: 00230
Price: 10 for 50


 
 
 
  BOLT. 1-1/2" X 10-32. POZIDRIVE

Part Number: 00231
Price: 10 for 50


 
 
 
  BOLT. 3/8" X 8-32. SLOTTED DRIVE.

Part Number: 00232
Price: 10 for 50


 
 
 
  BOLT. 3/8" X 10-32. POZIDRIVE.

Part Number: 00253
Price: 10 for 50


 
 
 
  BOLT. 1/4" X 8-32. POZIDRIVE.

Part Number: 00255
Price: 10 for 50


 
 
 
  BOLT. 3/8" X 6-32. PAN HEAD TORX (T15) DRIVE.

Part Number: 00256
Price: 10 for 50


 
 
 
  BOLT. 2" X 10-32. HEAD FITS 5/16" WRENCH.

Part Number: 00261
Price: 10 for 50


 
 
 
  BOLT. 3" X 10-32. HEX HEAD, FITS 5/16" WRENCH.

Part Number: 00262
Price: 10 for 50


 
 
 
  BOLT. 1/2" X 4-40. BLADE DRIVE

Part Number: 00263
Price: 10 for 50


 
 
 
  BOLT. 5/16" X 4-40. POZIDRIVE.

Part Number: 00264
Price: 10 for 50


 
 
 
  BOLT. 5/16" X 2-56. THREAD CUTTING, PHILLIPS HEAD.

Part Number: 00265
Price: 10 for 50


 
 
 
  BOLT. 5/8" X 2-56. SLOTTED HEAD

Part Number: 00266
Price: 10 for 50


 
 
 
  BOLT. 5/32" X 2-56. POZIDRIVE

Part Number: 00268
Price: 10 for 50


 
 
 
  BOLT. 1/2" X 2-56. PHILLIPS.

Part Number: 00269
Price: 10 for 50


 
 
 
  BOLT. 5/16" X 2-56. POZIDRIVE.

Part Number: 00270
Price: 10 for 50


 
 
 
  BOLT. 3/16" X 2-56. ALLEN DRIVE.

Part Number: 00272
Price: 10 for 50


 
 

 

 

 
     

 

 

 

 

Stan & Patricia Griffiths
18955 SW Blanton St
Aloha, OR 97007-1230
U.S.A.
w7ni@easystreet.net